
 
 
 
 
 
 
 
 
 

Riverina Oils and BioEnergy 
 
 
 

Integrated Oilseed Processing Plant 
 

Appendix G 
Soil and Water  

Management Plan 



 

 

 
 
 
 
Draft Soil and Water Management Plan  
 
Incorporating the  
Wastewater and Irrigation Management Plan 
and 
Groundwater Management Plan 
 
Riverina Oil and Bio Energy Pty Ltd 
 
20 August 2010 
 



 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                2 
 

TABLE OF CONTENTS 
 

1. INTRODUCTION............................................................................................... 4 
1.1 Soil and Water Management Plan........................................................................... 4 
[...]
Riverina Oil and Bio Energy Pty Ltd                                                                                10 
 

 
Table 4: Crop Water Requirement Wheat 

Month Monthly 
Rainfall 

Monthly 
Evaporation 

Crop 
Factor 
(wheat) 

Monthly 
CWR 

Monthly 
Water 
Deficit 

January 37.7 285.2 0.20 57.0 -19.3 
February 35.4 226.8 0.20 45.4 -10.0 

March 35.2 198.4 0.20 39.7 -4.5 
April 39.2 117 0.30 35.1 4.1 
May 43.8 58.9 0.40 23.6 20.2 
June 50.5 42 0.60 25.2 25.3 
July 49.4 37.2 0.90 33.5 15.9 

August 48.1 55.8 1.05 58.6 -10.5 
September 48.5 84 1.05 88.2 -39.7 

October 52.2 136.4 0.80 109.1 -56.9 
November 39.8 198 0.50 99.0 -59.2 
December 39.8 272.8 0.20 54.6 -14.8 

 519.6 1712.5  668.89 -149.29 
Total Crop Water Requirement WHEAT = 149.3mm = 1.5 ML/ha 

 
Table 5: Crop Water Requirement Canola 

Month Monthly 
Rainfall 

Monthly 
Evaporation 

Crop 
Factor 

(canola) 

Monthly 
CWR 

Monthly 
Water 
Deficit 

January 37.7 285.2 0.20 57.0 -19.3 
February 35.4 226.8 0.20 45.4 -10.0 

March 35.2 198.4 0.20 39.7 -4.5 
April 39.2 117 0.30 35.1 4.1 
May 43.8 58.9 0.40 23.6 20.2 
June 50.5 42 0.60 25.2 25.3 
July 49.4 37.2 0.70 26.0 23.4 

August 48.1 55.8 0.75 41.9 6.3 
September 48.5 84 0.75 63.0 -14.5 

October 52.2 136.4 0.70 95.5 -43.3 
November 39.8 198 0.40 79.2 -39.4 
December 39.8 272.8 0.20 54.6 -14.8 

 519.6 1712.5  586.07 -66.47 
Total Crop Water Requirement CANOLA = 66.5mm = 0.7 ML/ha 

 
Based on the above crop water requirement (CRW) estimates with a typical 50% lucerne 
50% wheat crop mix planted across the 25 hectare irrigation area up to 141 ML of 
wastewater can be utilised each year.  This CRW of 141ML is above the anticipated 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                11 
 

wastewater supply of 125ML per year which indicates the area is sufficient in size to 
readily use the waste water supplied with a 16ML buffer.     
 
3.1.1 Irrigation design 
The irrigation design will be finalised on the commissioning of the OPP but as follows is 
a concept plan of the irrigation system, figure 1. 
 

 
Figure 1: Proposed irrigation layout 
 
3.1.2 Irrigation scheduling 
By reviewing the irrigation scheduling and actual weather conditions a water balance can 
be calculated which will verify irrigation efficiency and nutrient assimilation.  Wastewater 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                12 
 

application rates are aimed to match crop types to ensure sustainable and efficient plant 
water use.   
 
When irrigation is taking place, scheduling is reviewed daily taking into account weather 
conditions, soil moisture, crop performance and available irrigation resource.  The 
correlation between crop daily water requirements, based on ETo, and actual water use 
will be assessed on a daily basis during irrigation.   The ETo values will be accessed 
from the from a site specific weather station or the SILO Data Drill for Lat, Long: -35.05 
148.45 (DECIMAL DEGREES).  This value is interpolated from surrounding BOM 
(Bureau of Meteorology) weather stations with adjustments made for elevation.  Wind 
speed is capped at two metres per second, which would exclude the extremely high ETo 
days from the data.  Potential ETo is calculated as per FAO Irrigation and Drainage 
paper 56.  Effective rainfall has been calculated on the assumption that during the 
spring, summer and autumn periods, rainfalls of 5mm or less are non-significant (zero).   
 
Water balances will be regularly calculated to ensure irrigation supply is matched to crop 
demands.  This is to demonstrate that sustainable irrigation is taking place, with 
applications not exceeding crop water demand.  Irrigation efficiency is commonly 85 to 
90%, therefore the amount irrigated will sometimes be slightly more than the plants 
water requirement.  Water losses include drift, evaporation, runoff and deep drainage.   
 
By irrigating smaller amounts on a daily basis the risk of surface runoff or through 
drainage occurring is greatly minimised, therefore reducing any environmental impacts.  
Runoff is monitored by a visual inspection of the irrigation areas.  Runoff and through 
drainage can occur when irrigation is scheduled in larger amounts of water at a lesser 
interval.  Some spray irrigation systems are extremely versatile in the amount of water 
able to be irrigated by altering the speed of the unit and droplet size through pressure 
variation. 
 
3.1.3 Installation 
The hydrants, piping and irrigation runs will be finalised on commissioning of the IOPP.  
As identified in the EA new pipeline routes will be establish for reticulation of effluent 
water across parts of the proposed irrigation land from the pump house at the Effluent 
Storage Dam. 
 
The pipelines and mainlines would consist of 150mm, 100mm PVC Class 9 pipe work 
and 150mm PVC Class 12 pipe work. Wastewater to be irrigation area would be drawn 
from the Storage Dam through a suction line by an electronically driven centrifugal 
pumps fitted with anti-siphon valves that prevent siphoning of the irrigation water on loss 
of pressure from the pumps. 
 
3.1.4 Operation and management 
The operation of the irrigation system is ultimately the responsibly of the Environmental 
Engineer.  Irrigation scheduling will take place in liaison with the farm manager to ensure 
appropriate volume and quality of supply.   
 
As identified in the EA runoff would be controlled on site to ensure that ground and 
surface waters do not become contaminated by any flow from irrigation areas. 
 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                13 
 

Runoff diversion bunds would be constructed to divert uncontaminated runoff away from 
the irrigation area. Run-off and tail water from the irrigation area would be collected in a 
tail water dam.  
 
A series of catch drains would direct tail water and stormwater to a collection pond 
where it would evaporate or be re-irrigated. The tail water pond would be of sufficient 
length and depth to allow some settlement of any solids. 
 
The proposed tail water dam and bunds proposed on the site will be at the lowest level 
in the irrigation area. 
 
The following measures would be implemented to manage runoff: 

• All uncontaminated stormwater would be prevented from entering the irrigation 
area by use of diversion banks; 

• All irrigation tail water and stormwater from the irrigation area would be directed 
to the tail water dam; 

• All bunds, supply channels and drains would be maintained in good condition, 
especially at the end of the wet season; 

• All bunds, supply channels and drains would be inspected at least once per 
month; 

• The dams and spillways would be maintained in good condition at all times, 
particularly at the start of winter; and 

• Maximum freeboard would be maintained at all times. This means that the dams 
should be practically empty during summer. 

•  
3.1.5 Statutory approvals 
As well as the statutory approvals outlined in section 1.3 of this document, there may be 
additional approvals required for the irrigation of wastewater outside of the ROBE site.  
These approvals would be from the Department of Environment and Climate Change 
and Water (DECCW) and Wagga Wagga City Council (WWCC).  The DECCW may 
require individual EPL’s for each irrigation site or that they be noted on ROBE’s EPL.  
The DECCW will have to be liaised with throughout this process.  The DECCW will have 
to be notified under the Water Management Act 2000.  This mainly concerns the 
protection of surface and groundwaters in and around the planned irrigation site.  
WWCC approval may be required for development consent for the establishment of a 
wastewater irrigation system.   
 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                14 
 

 
4. EFFLUENT TREATMENT SYSTEM  
 
The treatment plant is designed for an output flow of 349 m3 per day.   
 
Influent Streams 
The wastewater influent to the Effluent Treatment Plant flows as three distinct streams, 
with following principal characteristics (max. levels), table 6: 
 
Table 6: Input untreated effluent characteristics 

Sr.  Parameter  Unit  Stream – 1  Stream – 2  Stream – 3  
01  Source  - SEP & Prep  Refinery  Utilities  
02  Daily Flow  m3/day  106  123  120  
03  Peak Flow  m3/hr  6.63  7.69  7.5  
04  pH  - 4 – 7  3 – 11  7 – 11  
05  TSS  mg/L  900  Nil  10  
06  TDS  mg/L  1500  1500  1080  
07  COD  mg/L  9736  20920  Nil  
08  BOD-3 (20ºC)  mg/L  5842  12552  Nil  
09  Total O & G  mg/L  1000  7058  Nil  
10  Total N  mg/L  900  Nil  Nil  
11  Temperature  ºC  35 – 65  Ambient  Ambient  

 
Primary Treatment 
The process streams # 1 & 2, from SEP / Prep and Refinery resp., shall be first 
subjected to removal of free oil and floating matters in gravity oil separators designed on 
lines of API separators. The oil separator shall be a long channel with horizontal velocity 
of 0.12 m/min and vertical velocity of just 0.5 m/hour. Each channel shall have two 
mechanical belt-type oil skimmers, which will operate periodically based on set time 
interval and duration. The oily water collected in the adjoining sump shall be hauled out 
periodically for disposal. Both streams, after oil removal, shall be collected under gravity 
into an Equalization Tank. The EQ Tank will be employed to attain uniformity in terms of 
flow and quality, prior to subsequent treatment. The contents shall be mixed using 
diffused aeration system in the form of coarse bubble grid. The equalized effluent shall 
be pumped to primary physicochemical treatment using an automatic flow control 
arrangement set at constant flow over 24- hour period based on incoming load. 
 
The equalized effluent shall be first neutralized in an on-line neutralization tank. 
Automated pH control system shall be used to add either caustic or sulphuric acid, 
depending on whether the incoming liquid, is acidic or alkaline. The neutralized effluent 
shall be subjected to dosing of alum and polyelectrolyte to de-emulsify the emulsified oil 
and to promote formation of flocs. The floatation oil / scum and settleable solids will be 
removed in a Dissolved Air Floatation System. The DAF will employ micro-bubble 
floatation system wherein recycled effluent will be mixed with compressed air under 
about 4 – 5 bar pressure and released in the DAF basin. The resultant micro-bubbles will 
induce floatation of even smaller oil droplets, resulting into higher oil removal efficiency 
compared to gravity separators. The settled sludge will be mixed with floating scum and 
sent for dewatering, while the clarified effluent will be let into the biological (secondary) 
treatment system. 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                15 
 

 
Secondary Treatment 
The primary treated process effluent is estimated to exert about 8383 mg/L COD and 
6707 mg/L BOD while containing about 415 mg/L nitrogen. For efficient removal of 
organics as well as nitrogen, an advanced biological treatment system employing 
nitrification/denitrification combination based on activated sludge process is proposed. 
This system will ensure near-complete removal of biodegradable organics while 
optimizing on power consumption and alkalinity make-up. A detailed description of this 
system is provided in the article attached herewith. The excess biomass from the 
bioreactor shall be pumped out to sludge dewatering system at operator controlled 
frequency and duration based on biomass level (MLVSS) in the basin and influent BOD 
and Nitrogen load. 
 
Tertiary Treatment 
The bio-treated effluent will be collected in a Tertiary Equalization Tank and blended with 
utility effluent stream # 3. The mixed effluent will be subjected to polishing treatment 
using Pressure Sand Filter and Activated Carbon Filter. These units will remove 
suspended solids and carbon will adsorb escaping organics to provide further reduction 
in levels of COD, BOD and O & G before final disposal. The PSF and ACF will be 
periodically backwashed at operator-controlled frequency and duration. The backwash 
water will flow to the Primary Equalization Tank. Activated Carbon shall have to be 
replaced once the iodine value reduced by 50% of the initial 800 – 850 mg/mg level. 
 
Sludge Dewatering 
Sludge from both primary and secondary treatment operations shall be combined and 
dewatered in a common system. Primary sludge from DAF unit and excess biomass 
from AIS will be pumped out by operator to the Sludge Thickener, which shall be a 
circular tank having sloped bottom and a scrapper mechanism. The thickened sludge 
from bottom shall be pumped out to Decanter Centrifuge for dewatering. Conditioning 
polymer shall be dosed in-line prior to the decanter to promote formation of flocs and 
thus achieve higher solid content in the wet cake. The wet cake shall have to be hauled 
out in trucks to landfill or as per local regulations. The centrate liquor from decanter will 
contain some solids and hence will be channeled back to the Primary Equalization Tank. 
 
The treated effluent characteristics are as follows, tables 7 & 8.  
 
It can be seen from this section that the irrigated water quality presented will be suitable 
to apply to the irrigation area and complies with relevant DECCW guidelines. 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                16 
 

 
Table 7: Treated effluent characteristics 

Sr.  Parameter  Units  Plant 
Effluent  

After Primary  After 
Biological  

Final 
Effluent  

01  Daily Flow  m3/day  229  229  229  349  
02  Peak Flow  m3/hour  14.4  9.6  9.6  15  
03  pH  - 3-11  6-8  6-8  6-8.5  
04  Temperature  ° C  20-65  <35  <38  < 36  
05  Total O & G 

(incl FM)  
mg / L  9521  1904  ~25  < 5  

06  TSS  mg / L  415  75  75  < 30  
07  TDS 

(Inorganic)  
mg / L  <500  <500  <500  < 700  

08  COD  mg / L  15743  6300  ~150  < 90  
09  BOD  mg / L  9446  3780  ~50  < 30  
10  Total 

Nitrogen  
mg / L  415  150  ~50  < 50  

11  Phosphorus  mg/L  29  29  < 15  < 10  
 
Table 8: Treated effluent characteristics from the wastewater treatment plant. 

Parameter Value 
Flow 349 m3/day 
pH 6 to 8.5 

BOD < 30mg/L 
COD < 90 mg/L 
TDS < 700 mg/L 
SS 30 mg/L 

Oil & Grease < 5 mg/L 
Total Nitrogen < 50 mg/L 

Total Phosphorus < 10 mg/L 
 
The effluent will be classified as medium strength effluent under the DECCW guidelines 
owing to TDS value of < 700 mg/L, table 9.     
 
Table 9: DECCW Classification of effluent based on average concentration 

Constituent Low mg/L Medium mg/L High mg/L 

BOD <50 40-1,500 >1,500 

Total Nitrogen <50 50-100 >100 

Total Phosphorus <10 10-20 >20 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                17 
 

Total Dissolved 
Solids 

<600 600-1,000 >1,000-2,500 

 
As follows is the flow diagram of the wastewater treatment system, figure 2.   



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                18 
 

 
Figure 2: Flow diagram of wastewater treatment 
5. CONTROLS AND MEASURES 
 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                19 
 

The input characteristics to the WWTP are defined by contract with the process 
technology provider.  The output characteristics of the WWTP are defined by contract 
with the WWTP designer.   
 
IOPP operations will monitor the volume of treated water within the storage pond at any 
point in time to compare this with the anticipated volumes of the Irrigation plan. 
 
As identified in the EA, the control system for the irrigation systems and WWTP will be 
designed to minimise risks of environmental pollution which may be caused by, human 
error, weather conditions, or faulty equipment. The application of irrigation water would 
be controlled manually by the irrigation manager. 
 
5.1 Contingency measures 
 
Process wastewater continues to flow to the treatment plant whenever the plant is in 
operation.   Critical items of equipment within the WWTP are duplicated as redundant 
spares minimising the likelihood of discharging untreated effluent in the event of WWTP 
component failure.  Sufficient storage is to be provided to accept untreated effluent 
within the system in the event of total power failure.      
 
Where the monitoring of the storage pond indicates that the capacity of the dam may be 
exceeded within the irrigating cycle, the following contingency measures will be 
actioned; 

• Increase irrigation rates if crop and ground conditions are acceptable, 
• Reduce production rate in order to correct irrigation outlook 
• Establish additional irrigation lots 
• Transfer treated effluent to alternative approved irrigation lot 
• Short term cease of production. 

 
Should production be continually interrupted due to limitations to irrigation then 
additional technologies may be considered to increase the re-use of effluent for process 
purposes. 
 



Soil and Water Management Plan 2010 
 

Riverina Oil and Bio Energy Pty Ltd                                                                                20 
 

 
5.2 Wastewater and soil impact criteria 
 
Wastewater and soil impact criteria will be largely based on the monitoring system being 
in place to correctly detect and identify any problems that may emerge.  The 
management system will be able to take action to rectify any problems before agronomic 
or environmental impacts occur.      
 
Specific impact criteria are outlined below. 
 
Application 
 
The effluent application will be managed in such a way to minimise potential impacts, 
therefore the following measures will be put into place:     
   

• Effluent irrigation will only be applied to the defined irrigation area; 
• Effluent irrigation will not cause surface runoff; 
• Spray from effluent application will not drift beyond the defined irrigation area; 

and 
• Warning notices, identifying the treated effluent irrigation system will be erected 

on the site.  
 
Wastewater  
 
The aim of any wastewater treatment system is for the effluent to be classified as low 
strength as per the DECCW guidelines.  If wastewater exceeds this guideline it is viewed 
as having potential environmental impact. This is applicable for Biological Oxygen 
Demand, Nitrogen, Phosphorus and Total Dissolved Solids.  The WWTP supplier is 
guaranteeing a TDS of <700 mg/L.  In normal operations it is possible that the TDS 
within effluent leaving the WWTP will be within the DEC guidelines of <600mg/L.   On 
commissioning and testing of the WWTP, test results will indicate the requirement for 
continued investment and improvements of the WWTP. 
 
ANZECC 2000 trigger values can also be used as a guide to further assess potential 
impact for nitrogen and phosphorus, table 10.  It is important to note the nitrogen values 
are for the protection of groundwater and are not agronomic whilst the phosphorous is 
based on balancing inputs and output and aims to prevent excess nutrient entering 
waterways. 
 
Table 10: Trigger values for nitrogen and phosphorus 

LTV in irrigation water (long term up to 100 years) mg/L. 
Nitrogen 5 
Phosphorus 0.05B 
STV in irrigation water (short term – up to 20 years) mg/L. 
Nitrogen 25-125A 

Phosphorus 0.2-12A 